ResearchGate

See discussions, stats, and author profiles for this publication at: https://www.researchgate.net/publication/347443297

Seafood industry effluents: Environmental hazards, treatment and resource
recovery

Article - November 2020

CITATIONS READS
12 974

3 authors, including:

Abhilash Sasidharan
" Kerala University of Fisheries and Ocean studies

47 PUBLICATIONS 271 CITATIONS 43 PUBLICATIONS 970 CITATIONS

V. Venugopal Menon
Bhabha Atomic Research Centre

SEE PROFILE SEE PROFILE

Some of the authors of this publication are also working on these related projects:

mawe | Seafood waste management View project

mewer | Thermal processing View project

All content following this page was uploaded by V. Venugopal Menon on 18 December 2020.
[...]
pollution [31]. Shrimp farmers need to reduce the use of chemicals and
biological products to minimize risks to the environment and human
health [78]. A recent, cost-effective, electrochemical oxidation (EO)
process has potential to treat marine aquaculture wastewater for
removal of multiple pollutants to meet regulatory requirements. The
process makes uses flow of aquaculture effluents through EO reactor,
when oxidation removes up to 90 % of NH3-N and nitrate nitrogen,
phosphate and COD. The treatment enhances formation rate of chlorine
and degradation rate of pollutants. The EO process has good bactericidal
effect, which also removed antibiotics such as sulfadimidine and nor-
floxacin [79]. Wet land systems are popular for treatment of wastewa-
ters from seafood industry. There are two major types of wetlands, free
water surface and surface flow. In both the systems BOD is decreased as
organics are consumed by microorganisms; and ammonia is microbio-
logically oxidized near the water surface. The resulting nitrate can be
removed in anoxic metabolism deeper in the wetland. Three emergent
plant species were planted in surface flow wetland, which were fed with
seafood wastewater diluted with equal amounts of fresh water. Growth
of the plants was associated with uptake of 1.4-2.3 g nitrogen/m?/d and
0.17 to 0.29 g phosphorus/m?/d together with removal of BODs, TSS,
total nitrogen and phosphate, at average maximum removal efficiencies
of 99, 90, 92 and 77 %, respectively. Treatment for 5 day resulted in
meeting quality standards required for the discharged water [80]. Po-
tential climate change and acidification impacts of aquaculture can be
largely reduced by improved energy efficiency throughout production
and value chain [39] It has been generally noted that compared with
post-harvest processing operations, aquaculture is less responsible for
environmental pollution as the farm effluents generally contain rela-
tively lower nutrient loads [81]. Nevertheless, it is important that for
aquaculture to remain sustainable future growth should not adversely
affect natural biodiversity or place unacceptable demand on ecology

Journal of Environmental Chemical Engineering xxx (xxxx) Xxxx

[11], Apart from effluent treatment options, ideally, an effective and
efficient approach for safe aquaculture would be to avoid pollution at
the source. This requires cleaner production methods based on the
principles of green and sustainable chemistry in such a way that treat-
ment systems and water environments cope successfully with the chal-
lenge of micro-pollutants globally [36]. Table 4 summarizes the
different types of treatment options for wastewaters generated during
finfish and shellfish processing and salient benefits of each treatment
The above discussion suggests various treatment options for seafood
effluents. The success of treatment may differ depending upon the na-
ture of effluent and the process employed. For example, aquaculture
effluents may require milder treatments against effluents released from
fish canning operations. Physico-chemical methods can have only
limited efficiency. Flocculation by food-grade polysaccharides is more
feasible. There is potential to use chitin and chitossan for flocculation,
considering their seafood origin, biocompatibility, user-friendly nature,
and efficiency at low concentrations. DAF is a plausible technology.

Table 4
Some treatments for seafood processing wastewater and their benefits.
Process Salient benefits References
Dissolved air flotation (DAF) Major treatment process [49]
Flocculation of effluents of shrimp, Recovered <86 % protein [54,52]
fishmeal and surimi processing by
polysaccharides
Combo of sieving flotation and Removed biological [14]
activated sludge nitrogen
Integrated physico-chemical and Reduced COD and yielded [152]
biological processes gas Good treatment
Activated sludge, rotating biological Better efficiency [56].
contactor, trickling filter, lagoons
Up-flow microbial fuel cell (MFC) Removal of COD with [61]
power
Aerobic granular sludge(AGS) for fish AGS significantly removed. [59]
canning wastewater having saltupto ~ COD
5%
Aerobic laboratory-scale bioreactor for ~ Optimum biomass removal [23]
saline waste water in 8-day HRT
Bioreactors in series Removed COD up to 99 % [71]
Anaerobic digestion (AD) with lipase Enhanced effluent quality [70]
Waste-to-energy technology (DAF, AD,  Reduced treatment cost by [82]
nitrification-denitrification, 50 %, 40 % energy supply
clarification)
DAF treatment of effluent Reduced toxicity [32]
A ‘GEM’ system with screens, DAF, coa- Removed COD and FOG up [83].
gulation, flocculation, to 99%
dechlorination
Activated sludge process, partial Near complete removal of [60]
denitri-fication system, anaerobic ammonium and nitrite
NH oxidation
Integrated system of AD and activated Removed up to 95 % of the  [26]
sludge aerated bio-reactor COD of tuna processing
water
Continuous stirred-tank reactor (CSTR) MBR was better than CSTR. [74]
or membrane bioreactor (MBR), salt- Removed 98 % organic
tolerant bacteria carbon
Seaweed-associated bacteria Bacterial consortia [146]
treatment option
Photosynthetic bacteria-membrane Successful in seafood [75]
photo-bioreactor (MPBR) with wastewater treatment.
Fenton fluidized bed reactor
Combination treatments Reduced HRT to 5 days, [76]
removal of NH3-N and 70%
COD
Growth of R.sulfidophilum in settled Reduced COD [140]
undiluted and non-sterilized sardine
effluent
Cultivation of Chlorella sp. in aerated Treatment associated with [141]
effluent algal biomass production [135]
Coupling of UF and enzyme treatment Nutritive protein product [104]
Hydrodynamic cavitational reactor Up to 71 % reduction in [62]
with biodegradability improvement COD in presence of H,O»
Fenton reaction step after an activated  Treated organic matter of [153]

sludge biological treatment

fish canning wastewaters




V. Venugopal and A. Sasidharan

Journal of Environmental Chemical Engineering xxx (xxxx) Xxxx

Table 5
Discharge limits for BODs, TSS and FOG) for some fishery effluents.
BODs TSS FOG
Seafood _—
EPA WB EPA WB Wang® EPA WB Wang?
Tuna 20.0 2.2 3.3 2.2 - 2.1 0.27 -
Salmon 2.7 11 26 2.8 26 11 2.8 11
Other finfish 1.2 4.7 3.1-3.6 4.0 - 1.3—-43 0.85 -
Crabs 0.3-10.0 3.6 2.2-19 3.3 - 0.6-1.8 1.1
King crab, Sea cucumbers, Snails, Skates — - — — 3.9 — - 0.42
Flounder, Arrowtooth, Rockfish, Halibut, - - - - 12 - - 3.9
Red snapper, Pacific cod
Salmon 1.6 26 0.19 11
Shrimp 63—155 52 110-320 22 210 17 4.6 19
Clams, oysters, canned - 41 190 41 - 1.7 0.62 -
Bottom fish - - 1.9 12 0.56 - 3.9
Fishmeal/ waste Stream 3.9 7.0 3.7 1.4 1.4
Effluents from aquaculture 30 (COD, 100) 30 - - -
Seafood* 30 50 - 100 -
Seafood** 25 25 - - -

Monthly average values.

Source: References [11, [24], [43]1 ? [45]; *[49]; **Fisheries and Oceans, Canada; -, not given.

Biological treatments including the activated sludge treatment, how-
ever, may have limitations due to the presence of salt and potential high
pollutant loadings. Variations in characteristics of seafood effluents
require standardization of AD processes on a case by case basis for risk
assessment. Hydrodynamic cavitation, although feasible, requirements
of considerable amounts of hydrogen peroxide for its use can influence
the costs. Membrane processes are novel cost-effective technologies.
Their commercial level applications may take time. There is good scope
for designing processes that combine biological treatments with mem-
brane processes for resource recovery and energy production (see Sec-
tion 3.0)

2.3. Examples of industrial scale effluent treatments

Industrial level treatments of seafood processing wastewater have
been reported from some parts of the world to prevent effluent-related
environmental hazards. These plants have been designed taking into
considerations the type of raw materials, their seasonal or batch to batch
variations, proximate composition and freshness. A few examples may
be pointed out. An effluent treatment unit in Ecuador, operated by
EUROFISH for the last few years, is attached to a plant that daily pro-
cesses roughly about 200 tons of tuna. The challenges in installation of
the treatment plant included a need to accommodate both existing op-
erations and the intended expansion with a provision to increase effluent
production from 600 to 1300 m®/d and the high organic loading of the
effluents, having a COD of about 8,000 mg/L. The treatment consisted of
separation of effluent in the DAF system, further treatment of clarified
water in a double nitrification-denitrification stage, anaerobic digestion
of solids separated during the DAF process, and final clarification to
ensure the treated wastewater meets regulatory requirements before it is
discharged. Making use of approximately 1,300 m3/d of methane
generated by the plant as energy source, the waste-to-energy technology
helped reduction of wastewater treatment costs by 50 % and energy
consumption by 35-40 % [82]. A full scale experience of one of the
largest fish-processing factories in Germany with a yearly production
capacity of about 50,000 tons herring and a maximum daily wastewater
discharge of 1,500 m? has been pointed out [14]. Another full scale
treatment plant for seafood processing wastewater at the Ocean Gold
Seafood plant, Westport, US, installed in collaboration with Clean Water
Technology Inc. (www.cwt-global.com) has been in operation since
2004. The system included an underground equalization tank, rotating
drum screens and DAF facilities. The plant was able to almost
completely remove salinity and provide chlorination - dechlorination to
remove fecal coliform. Novel polyacrylamide flocculants used in the
process enabled TSS and FOG removal even at high salinity [83]. A

biodegradation system to treat the discharged concentrated liquid ef-
fluents from a tuna-processing unit included a decanter, an anaerobic
digester and an activated sludge aerated bio-reactor. The anaerobic
system transformed 45 % of the dissolved COD into methane gas with a
production of about 0.25 m® methane per kg of degraded COD. The
aerated treatment unit achieved 85 % reduction of COD Achour et al.
[26]. There is scope for incorporation of membrane processes in com-
mercial treatment plants. Ceramic membranes made from silicon car-
bide have recently been certified for effluent treatment by the food
industry [21].

2.4. Advantages of effluent treatment

There are three major advantages of treatment of seafood industry
wastewater, namely, (i).alleviation of effluent-related environmental
hazards, (ii) conservation of water, and, (iii) isolation of commercially
valuable ingredients. Increasing demands for freshwater have encour-
aged use of treated water as a beneficial practice, especially in the
agricultural sector, the largest water consumer worldwide. This appears
possible with advancements in wastewater treatment technologies,
which can now give water of almost any desired quality [84]. The po-
tentials of seafood effluent treatments to improve water security, sus-
tainability and resilience of water resources is much relevant in the face
of the current scenario of global drinking water crisis [10,85]. The
treated effluents from seafood sources, however, may not be directly
used for seafood processing, essentially due to possible presence of un-
acceptable levels of BOD, microorganisms, and chlorine. Nevertheless, it
can be used for landscape irrigation, and also to replenish ground water
basin, depending upon its pH and BOD value (which needs to be ideally
less than10 per L), contents of trace elements and free chlorine. Such
water can also be used for irrigation. For surface irrigation, the sodium
and chloride levels need to be less than 3 and 4 mg/L, respectively [46].
In a study conducted at six fish processing plants, water from the
freezing tunnel and cooling chamber was recycled after subjecting it to
disinfection. This reduced the total average water consumption of the
processing unit by 11 % and, if the effluents from the cooling tower
purges were also to be reused for other administrative ends, the savings
could be as high as 22 % [85]. A case study related to water minimizing
and recycling opportunities in anchovy industry showed that both
environmental benefits and economic advantages were achievable
through effluent treatment. The consumption of water required by the
fish thawing and gutting processes could be reduced by 65 % and 77 %,
respectively, leading to total water saving of 45 %, with an annual total
water saving of about 29,000 m> [86]. A recent study showed that
treatment of aquaculture wastewater with  heterotrophic


http://www.cwt-global.com

V. Venugopal and A. Sasidharan

microorganisms reduced requirement for water replacement by as high
as 82 % [87]. By adopting best available technology, water consumption
and wastewater generation could be reduced to 7 m® per ton in the fish
canning industry, with significant reductions in BOD, loads of nitrogen
and phosphate together with reductions in energy consumption [12].

Cleaner production is defined as continuous application of an inte-
grated preventive, environmental strategy applied to products, pro-
cesses and service to reduce risks to humans and the environment [12].
It has been well recognized that cleaner production in seafood industry
helps conservation of resources, reduction of wastes and elimination of
toxic materials. Such measures in frozen fish installations helped
reduction of up to 40 % wastes [88]. Imlementation of effluent treat-
ment and recovery solutions are challenges facing the food processing
industry including seafood industry, the success of which can satisfy the
‘Water-Energy-Food —Nexus [89].

3. Resource recovery from effluents

Seafood processing discards including waste streams are rich in
valuable ingredients having potential applications in food, pharmaceu-
tical and allied industries. Besides environmental protection, valoriza-
tion of fishery wastes can be a key factor in conservation of marine
resources and cost reduction of product development. Sustainability of
seafood processing demands that seafood solid discards as well as
wastewater be recognized as resources of various ingredients, water and
energy [84,86] Treatment options of food process effluents aimed to
control environmental hazards also open up opportunities to recover
valuable bio-compounds that can have interesting applications in
nutrition, healthcare, pharmaceutical and other industries Whereas both
valorisation process and waste treatments presented similar impacts, a
significant benefit can be achieved through valorisation of fish
by-products [90]. However, unlike the effluents, solid wastes have
attracted more attention as resources for diverse high-value bioactive

4

Bioenergy

Journal of Environmental Chemical Engineering xxx (xxxx) Xxxx

ingredients such as fish oils, proteins and peptides, collagen, gelatin,
enzymes, chitin, and minerals [91-93] Isolations of these compounds
have been facilitated by developments in green technology and
biotechnology. Some of the plausible techniques include microwave,
ultrasound, super-critical fluid extraction, enzyme extraction,
fermentation-dependent extraction, membrane-filtration and other
techniques [94,95]. The biorefinery approach, as discussed in Section 4,
integrates biomass conversion processes to recover useful ingredients
and also produce fuel that may lead to zero discharge of both solid
wastes and effluents. The US EPA [96], which focuses on recycling re-
sources apart from treating waste products, noted that the high levels of
nitrogen and phosphorus in wastewater could be used as nutrient re-
sources for farming. Holistic secondary processing of the effluents can
help recovery of nutrients, re-usable water and energy ultimately lead-
ing to total utilization of the marine resources.

In general, the seafood wastewaters can be sources of four categories
of ingredients, namely nitrogenous compounds, lipids and lipid-derived